
 

Innovative approach for olive mill wastewater 
reclamation: integrated heterogeneous Fenton 
oxidation using olive mill solid residues and 

membrane filtration processes 

Programa de Doctorado en Química 

International cotutelle thesis presented to the 

University of Porto and University of Granada 

for the degrees of 

Doctor of Philosophy in Environmental Engineering (by the University of Porto) and 

Doctor por la Universidad de Granada (by the University of Granada) 

by 

Bruno Miguel Miranda Esteves 

PhD thesis cosupervision between the University of Porto and the University of Granada 

Supervisor: Prof. Dr. Luis Miguel Palma Madeira, University of Porto 

Supervisor: Prof. Dr. Francisco José MaldonadoHódar, University of Granada 
[...]
commonly  reported  phenolic  compounds  found  in  OMW  samples,  although  more  than  30 

compounds were already identified [35,36]. 

Table 2.3 Phenolic compounds identified in different OMW samples, according to scientific literature data. 

Phenolic Compound  Reference 

[11]  [37]  [18]  [38]  [39]  [40]  [41]  [42] 

3,4dihydroxyphenylacetic acid  ×               

4hydroxyphenylacetic acid  ×    ×          × 

4hydroxybenzoic acid            ×     

Apigenin  ×    ×           

Caffeic acid  ×  ×  ×  ×    ×  ×  × 

Cinnamic acid      ×           

Ferulic acid    ×  ×           

Gallic acid  ×    ×  ×        × 

Hydroxytyrosol  ×    ×  ×    ×  ×   

Luteolin  ×               

Luteolin7Oglucoside  ×    ×           

Oleuropein      ×  ×      ×  × 

Protocatechuic acid    ×        ×  ×   

Sinapic acid      ×           

Syringic acid    ×  ×    ×       

Tyrosol  ×    ×  ×  ×  ×  ×   

Vanillic acid  ×  ×  ×      ×     

Veratric acid                × 

ρcoumaric acid    ×  ×  ×      ×  × 



 

PAGE | 22  

The effluent’s high organic load and biorecalcitrant nature of some of its compounds make the 

proper treatment of OMW a complex subject and thus a potential threat to the environment. The 

uncontrolled disposal of OMW in olive crops may reduce soil fertility and cause phytotoxic effects 

on olive trees [17,43]. Also, the direct discharge of untreated OMW on water bodies is known to 

cause, among others, the following major impacts [14,17,44,45]: 

  Discoloration, as a result of oxidation and subsequent polymerization of tannins; 

  Formation  of  impenetrable  films  in  the  water  surface  due  to  the  presence  of  lipids, 

resulting in the blockage of sunlight and oxygen to microorganisms and plants; 

  The  proliferation  of  strong  odors  related  to  the  fermentation  phenomena  that  occurs 

whenever  OMW  is  stored  in  natural  lagoons  or  open  reservoirs  (tanks,  evaporation 

ponds); 

  Overall threat to aquatic life, since the organic load can be more than one hundred times 

higher than the one from domestic sewage, causing the overall reduction of the oxygen 

availability and thus an imbalance in the whole ecosystem. Excess nutrients also result 

in unwanted development of algae and consequent eutrophication. 

Considering that an averagesized olive mill generates more than 15 m3 of OMW per day [9,14], 

it  is  estimated  that  10–30  million  cubic  meters  are  released  to  the  environment  in  the 

Mediterranean  region  every  year  [31].  The  seasonality  of  the  olive  oil  industry  (usually  from 

November  to February),  the  territorial scattering of most small/mediumsized  facilities, and the 

large amounts of highly  loaded and hardly degradable OMW generated pose severe technical 

and economic barriers to the appropriate wastewater management [32,46]. The insufficiency or 

lack of specific treatment plants/processes combined with occasional bad practices of producers 

–  like  direct  dumping  of  OMW  in  soils  or  rivers  nearby  –  make  OMW  a  very  pollutant  and 

troublesome waste in several regions [13]. 



 

PAGE | 23  

CHAPTER 2|STATE-OF-THE-ART  

2.1.3.  Management practices and EU environmental policy 

By the end of the last century, stricter legal actions against the disposal of untreated OMW have 

been put into force, particularly in Europe. However, since there is no common policy among EU 

members, the adoption of a specific legislative framework concerning olive mill discharges is still 

left for each country. The lack of common regulation led to the adoption of different standards, 

physicochemical  parameters,  and  threshold  values  for  olive  mill  waste  safe  disposal  and  use 

across EU members [12,15]. 

The discharge of untreated OMW into natural water bodies is strictly forbidden in all EU countries 

due  to  the  negative  environmental  impacts  already  mentioned  in  the  previous  section.  Direct 

discharge of OMW into public/municipal sewage collectors is also often prohibited (or limited), as 

the  low  pH,  high  organic  load,  and  high  level  of  refractory  organic  compounds  may  originate 

imbalances  in  the  biological  reactors  of  domestic  wastewater  treatment  plants.  Nonetheless, 

dumping  of  OMW  in  nearby  rivers,  lakes,  or  municipal  collectors  is  still  known  to  happen 

nowadays,  particularly  in  remote  locations  where  smallsized  facilities  deal  with  financial  and 

operational struggles  in waste management (related  to  transportation, storage, and  treatment) 

[9,34,47]. 

As discussed earlier, the main residual products generated during olives processing are leaves 

and twigs, olive pomace, and OMW. Leaves and twigs are, most frequently, either landfilled or 

used for animal feeding, while olive pomace’s commercial value will depend on its oil and water 

content,  variable  upon  the  extraction  method  used.  As  for  OMW,  the  common  management 

practice in many Mediterranean countries for 3phase and traditional press liquid fraction is the 

storage in evaporation ponds, where the slow and progressive degradation of the organic matter 

occurs via the microorganism’s action (under aerobic or anaerobic conditions). Nonetheless, this 

method  requires  a  large  installation  area,  and  it  is  prone  to  the  contamination  of 

groundwater/aquifers, odor nuisance, and proliferation of insects [13,32].  

The controlled spreading of OMW on crops offers an alternative and costeffective solution to the 

illegal  dumping  practices  often  observed.  Some  reports  suggest  that  irrigation  with  OMW 



 

PAGE | 24  

improves the nutrient content and enhances soil fertility [48,49], while others advocate that it may 

increase the crop yield or even replace conventional fertilizers [50]. However, this management 

solution is controversial since the physicochemical characteristics and the amount of OMW are 

highly  variable,  and  negative  effects  are  commonly  reported,  namely  the  ones  related  to  the 

presence of phytotoxic compounds (e.g., polyphenolic fraction), high salinity, and low pH [13,51]. 

To  prevent  such  problems,  many  countries  limit  volumes,  flow  rates,  and  timings  for  OMW 

soil/land disposal. In Portugal, each municipality is responsible to define the discharge limit value 

for industrial wastewaters, according to the physicochemical parameters defined in “Decretolei 

(Decreelaw)  236/98”  [52].  The  point  of  discharge  and  receiving  water  body,  as  well  as  the 

frequency  of  discharges,  are  subject  to  approval  and  licensing  by  local  regulatory  entities. 

Portuguese legislation (“Despacho conjunto 626/2000” [53]) also defines the terms in which OMW 

may  be  used  for  irrigation  purposes:  besides  the  obligation  to  have  a  permit  emitted  by 

responsible entities, olive mills must own a pond (or  lagoon) dedicated  to wastewater storage 

during the harvest season; neutralized OMW may be used for trees and bushes irrigation (under 

defined geographical limits) to the maximum of 80 m3/ha per year [6,15]. 

According to environmental legislation in Italy, all OMW must be preventively treated to reach a 

minimum of 50% organic load reduction. However, due to the operational and financial difficulties 

to comply with these standards, new legislation was promulgated (Law no. 574/1996 along with 

the Ministry Decree from 6th of July 2005) that outlines the terms for OMW disposal and use. For 

instance, it is defined that the storage of untreated OMW in any reservoirs should not be extended 

for more than 30 days, whereas direct land application is limited to 50 m3/ha per year if traditional 

press process is used, or to 80 m3/ha per year for wastewater resulting from continuous centrifuge 

systems. 

In Spain, the discharge of untreated OMW is prohibited since 1981, when most olive oil extraction 

took place in threephase process units (and consequently massive amounts of effluents were 

generated).  The  pollution  of  river  basins  was  so  problematic  that  the  Spanish  government 

established a legal framework to completely prohibit discharges and subsidized the construction 



 

PAGE | 25  

CHAPTER 2|STATE-OF-THE-ART  

of hundreds of evaporation ponds nationwide. More recently, similarly to the Italian legislation, 

the Andalusian Regional Government has passed a law (Decreelaw no. 4/2011) that establishes 

threshold limits for OMW disposal in agricultural soils [10,12,31]. 

2.1.4.  OMW treatment/valorization technologies 

Several treatment/valorization processes and integrated treatment schemes have been evaluated 

and implemented to address the challenges posed by OMW management. Fig. 2.4 presents a 

brief  overlook  of  the  stateoftheart  concerning OMW management,  highlighting  the  scientific 

research’s focus distribution by the treatment scheme studied. The survey comprises close to 350 

scientific papers available on the Scopus database over the last 15 years (20062021), mostly 

reporting  technologies  implemented  at  labscale,  though  some  studies  at  pilotscale  and 

industrialscale are also available. 

 

Fig. 2.4 Overlook of the different OMW treatment processes from several research articles published between 2006

2021 (based on Scopus database search with combinations of keywords such as “OMW” or “olive mill wastewater” with 

“CWPO”, “Ion Exchange”, etc.).  

From the survey, it is clear that early on, most management technologies reported in the literature 

were  primarily  focused  on  bioremediation  technologies  by  aerobic  [54–56]  and  anaerobic 

digestion [57–59]/codigestion [60–62] processes, often coupled with conventional pretreatment 

units such as coagulation/flocculation [63–65], and/or adsorption [66], to preventively reduce the 



 

PAGE | 26  

strong  antibacterial  activity  of  polyphenols.  Other  physicochemical  processes  such  as 

electrocoagulation [67,68] and sedimentation [69] were also commonly investigated, either as a 

singlestage process or as a pretreatment step [70]. Apart from the simple remediation of OMW, 

the  two main olive waste valorization  techniques proposed were:  (1)  the generation of biogas 

through anaerobic digestion, and (2) the production of organic fertilizers from cocomposting of 

olive cake (pomace/wet pomace) and/or olive mill wastewater [71–73]. 

More  recently,  following  the  reports  that  some  polyphenols  from  OMW  present  interesting 

antioxidant and potential cancerpreventing activities [74], which may be useful in pharmaceutical, 

cosmetic,  and  food  industries  [36,75],  the  extraction  and  recovery  of  polyphenols  from  OMW 

gained traction in the scientific community  [41,76,77]. Despite the new insights on polyphenols 

properties, OMW detoxification technologies remained the main focus of scientific papers, with 

efforts  being  shifted  from  biological  processes  to  advanced  oxidation  processes,  primarily  by 

photocatalysis [25,28,78,79], catalytic wet air oxidation (CWAO) [23,80], and ozonation [81,82], 

followed by Fenton  [83–85] and Fentonbased processes, such as Fentonlike  [86–88], photo

Fenton  [25,89,90], electroFenton  [91–93], and CWPO (also known as heterogeneous Fenton 

process) [94–97]. 

Over  the  last  decade,  the  integration  of  different  membranerelated  processes  for  OMW 

treatment/valorization has also become increasingly predominant in scientific reports. Due to the 

availability  of  new  membrane  materials  and  designs  [31,98],  as  well  as  increasing  general 

knowhow on membrane fouling mechanisms [9], many researchers turned their attention to the 

potential  of  microfiltration,  nanofiltration,  ultrafiltration,  biofiltration,  reverse  osmosis,  and 

membrane distillation, for both OMW management and polyphenol concentration/recovery [99–

107]. 

Since the success of any given technology not only depends on the intrinsic characteristics of 

OMW, but also on the socioeconomic landscape of the olive oil industry, it is vital to prioritize the 

adoption of simple and costeffective strategies adaptable to this agroindustrial sector [16]. The 

consensus acquired from the literature survey is that standalone processes are frequently unable 



 

PAGE | 27  

CHAPTER 2|STATE-OF-THE-ART  

to  costeffectively  produce  treatedOMW  that  meets  legislated  thresholds  for  safe  discharge 

(either in water bodies or wastewater treatment plants). Within this context, many authors propose 

the implementation of integrated or hybrid treatment schemes, often including physicochemical 

units (natural evaporation, thermal concentration, coagulation/flocculation, or adsorption) and/or 

chemical remediation technologies (namely AOPs). Due to their simplicity, the first are commonly 

used as pretreatment strategies to reduce the effluent’s initial volume through concentration of 

organic  and  inorganic  compounds,  though  only  transferring  the  pollutant  from  one  phase  to 

another; the latter are known for their potential to degrade a wide range of substances, including 

OMW  biorefractory  and  recalcitrant  compounds,  but  efficiencies  are  typically  dependent  on 

operating conditions (oxidant and catalyst doses, temperature, pressure, among others) and may 

require specific equipment and technology.  

Among  the different AOPs, Fentonbased  technologies are known  for  their  oxidative potential 

towards complex effluents and the equipment’s simplicity and operational ease (particularly in the 

case of the classic Fenton reagent and heterogeneous Fentonlike processes). The next section 

provides a brief overview of this topic, emphasizing the most recent advances in the development 

and application of heterogeneous Fentonlike catalysts for wastewater depuration. 

2.2.  ADVANCED OXIDATION PROCESSES 

AOPs are based on the generation of highly reactive and nonselective radicals (including the 

hydroxyl radical, ●OH), capable of attacking most organic and many inorganic solutes with high 

rate  constants  (typically  in  the  range of  106–109 L/mol∙s), and are among  the most promising 

techniques  for  water  and  wastewater  treatment  [108,109].  The  versatility  of  AOPs  is  also 

enhanced  by  the  fact  that  there  are  multiple  ways  to  produce  ●OH  species  –  chemical, 

electrochemical and photochemical – which allows selecting  the process  that better suits any 

specific  treatment  requirement  [110]. The  diagram  presented  in  Fig.  2.5  showcases  the most 

common  AOPs  used  for  water/wastewater  treatment,  classified  as  to  their  reactive  phase: 

homogeneous,  when  the  catalyst  is  dissolved  in  the  solution  forming  a  single  phase,  and 



 

PAGE | 28  

heterogeneous, whenever catalytically active species are anchored or supported onto the matrix 

of a solid phase such as activated carbon, zeolite, clay, xerogel, nanotube, etc. [111,112]. 

 
Fig. 2.5 Diagram representation and classification of several AOPs for water/wastewater treatment. 

2.2.1.  Fenton process 

2.2.1.1.  Free radical mechanism 

The Fenton process is one of the most wellknown AOPs and its reaction mechanism has been 

thoroughly described in the literature over the last decades [113–115]. More than a century ago, 

H. J. Fenton (1894) reported that the oxidative potential of hydrogen peroxide is strongly improved 

in the presence of ferrous ions [116]. Later, Haber and Weiss (1934) identified the highly oxidative 

species in that reaction as hydroxyl radicals, generated by the catalytic decomposition of H2O2 in 

the  presence  of  ferrous  ions  in  an  acidic  medium,  according  to  Eq. (2.1)  [117].  Organic 

compounds (RH) are nonselectively attacked and oxidized by ●OH species – Eq. (2.2) – either 